
DFSALINATION 

ELSEVIER Desalination 133 (2001) 13-30 
www.elsevietcom/locate/desal 

Investigation into alternative water treatment technologies for the 
treatment of underground mine water discharged by Grootvlei 
Proprietary Mines Ltd into the Blesbokspruit in South Africa 

J.J. Schoeman*, A. Steyn 
CSIR, Environmentek, PO Box 395, Pretoria 0001, South Africa 

Fax +27 (12) 841-2506; email:Jschoem@csir.co.za 

Received 5 May 2000; accepted 2 August 2000 

Abstract 

Grootvlei Proprietary Mines Ltd is discharging between 80 and 100 Ml/d underground water into the Blesbokspmit. 
This water is pumped out of the mine to keep the underground water at such a level as to make mining possible. The 
[...]
Keywork Underground mine water; Treatment technologies; Reverse osmosis; Electrodialysis reversal; Ion-exchange; 
Water quality; Brine disposal; Treatment costs 

1. Introduction 

Grootvlei Proprietary Mines Ltd is presently 
discharging between 80 and 100 megalitre (Ml) 
underground water per day into the Blesbok- 
spruit. This water is pumped out of the mine to 
keep the underground water at such a level as to 
make mining possible. The water is of poor 
quality because it contains high concentrations of 
dissolved salts (2700-3800 mg/l TDS) including 
high concentrations of iron (150-300 mg/l), 
manganese (Smg/l), sulphates (1700-2300mg/l), 
calcium (340_240mg/l), magnesium (150- 
200 mg/l), sodium (270-320mg/l), and chlorides 
(190-240 mg/l). This water will adversely affect 
the water ecology of the Blesbokspruit, and it 
will significantly increase the TDS concentration 
of some of the water resources in South Africa if 
not treated prior to disposal into the Blesbok- 
spruit. Therefore, the Department of Water 
Affairs and Forestry (DWAF) has set water 
discharge quality goals to the mine that must be 
met as a function of time to protect the water 
environment from adverse effects [I]. 

Phase 1 of the water discharge permit 
conditions to the mine makes provision for the 
discharge of mine water into the Blesbokspruit 
with a pH between 6.5 and 9, suspended solids 
(SS) and total iron of less than 60 and 20 mg/l, 
respectively. Phase 2 of the discharge permit 
conditions makes provision for the discharge of 
water into the Blesbokspruit with pH of the water 
between 6.5 and 8.4; and that the electrical 
conductivity, sodium absorption ration, and SS 
should have maximum values of 207mS/m; 2.5; 
and 25mg/l, respectively. Phase 3 of the 

discharge permit conditions stipulates that the 
water should be treated to potable standards 
(40mS/m) prior to disposal. Therefore, the water 
must be desalinated prior to disposal. 

Reverse osmosis (RO), electrodialysis (ED) 
and ion-exchange (IX) were identified as 
technologies which should have the potential to 
desalinate the mine water effectively [2-4]. 
These technologies were therefore evaluated for 
the desalination/concentration of the mine water. 
The emphasis of the study was on process perfor- 
mance, with special interest on the economics of 
the process for treatment of the mine water [5]. 

2. Performance and economics of desalination 
technology for treatment of Grootvlei mine 
water 

2. I. Reverse osmosis 

A simplified process flow diagram for RO 
treatment of the mine water is shown in Fig. 1. 
The proposed plant is seen to consist of four 
sections: (a) pretreatment, (b) desalination, 
(c) post-treatment, and (d) brine disposal. 

2. I. 1. Pretreatment 

Aeration tank: The raw water from the mine is 
fed into an aeration tank. The purpose of the 
aeration tank is to oxidize any ferrous ions into 
ferric ions both by aeration and by the addition of 
sodium hypochlorite or chlorine gas. 

Lime and soda ash addition tank: Lime and 
soda-ash are dosed from a bulk handling facility 
into an agitated reaction tank. The purpose of the 



J.J. Schoeman, A. Steyn / Desalination 133 (2001) 13-30 15 

Lkna Soda ash SN-Jrk Anuscrlent orchMnegas 

Raw water _ChtUler _ 

Chkrlne air FlOCCUkllt 
+ + 

Sludge cake Brute to dbposal 

Fig. 1. Simplified process flow diagram of the RO process for desalination of the mine water. 

lime and soda-ash is to precipitate calcium as 
calcium carbonate. The addition of soda-ash will 
also assist in the precipitation of iron, manganese 
and aluminium. Silica and barium will also be 
reduced by soda-ash addition. 

Flocculation tank: An agitated flocculation 
tank was included upstream of the clarifier in 
order to achieve proper flocculation and particle 
agglomeration, so that good settling is achieved 
in the clarifier. At this stage the type and dosing 
levels of a suitable flocculant are not known and 
will have to be determined experimentally. A 
dosing rate of 20mg/l at a typical cost has been 
assumed for cost estimate purposes. Lower actual 
dosing rates of 1 to 5mg/l may be possible at 
optimum conditions, which would not signifi- 
cantly affect the total operating cost. It is 
expected that dosing rates in the order of 20 mg/l 
will be possible with sludge recycle from the 
clarifier, and should prevent the need for dosing 
rates in the range of 100-200 mg/l. At these 
levels, however, the total operating cost will 
increase substantially. 

Clarifier: The bulk of the particles settle in the 

clarifier. A scraper mechanism is installed in the 
clarifier in order to collect the clarifier underflow 
efficiently in a separate underflow tank or 
compartment. A surface skimmer is provided in 
the clarifier to collect any surface scum in a 
collection tank. At this stage no particular design 
is proposed, since the final clarifier design will 
have a relatively small impact on the total capital 
cost estimate which will be absorbed within the 
%3 0% accuracy range. 

Sulphuric acid addition: A supernatant tank 
for pH correction after the clarifier is included so 
that the pH after the clarifier may be reduced by 
the dosing of sulphuric acid. The pH in this tank 
is controlled at pH 7.5-8.0 to maximize water 
recovery in the SRO membrane plant. This is a 
chemical requirement, according to the compo- 
sition of the raw water, and not a function of the 
membrane type. 

Sand filters: Sand filters are provided in order 
to remove the bulk of the particles which are 
present in the clarifier supernatant or overflow. 
The sand filters are back-washed using backwash 
water and simultaneous air scouring. Special 



16 J.J. Schoetnan, A. Steyn / Desalination 133 (2001) 13-30 

media such as green sand may be used for the 
removal of residual levels of iron and manganese. 

into a brine storage tank. The brine is pumped 

It is important to recycle the backwash water for 
from the brine storage tank to the evaporation 
ponds for disposal. Forced evaporation by 

treatment in the clarifier in order to achieve the thermal means has been identified as an alter- 
highest possible water recovery in the pretreat- native at the expense of higher capital and 
ment section. operating costs. 

Sludge dewatering plant: Sludge from the 
aeration tank and clarifier is collected in a sludge 
collection tank. The sludge is dewatered using a 
filter press. The filter cake from the filter press is 
transported to a separate sludge (filter cake) 
disposal facility. The filtrate is returned to the 
aeration tank. 

2.1.5. Water recovery 

Membrane plant feed tank: Filtered water 
from the sand filters flow into a membrane plant 
feed tank. The purpose of this tank is to supply 
storage for sand filter backwash water and to 
allow sufficient residence time between the pre- 
treatment plant and the SRO plant for proper 
control of both plants. If the quality of the 
filtered water is unsatisfactory for the SRO plant, 
or if the SRO plant is not available for a short 
duration, the filtered water can be recycled to the 
aeration tank. 

The recovery of water with RO, in the case of 

the probable- and worst-case waters (Table 2), is 
limited to approximately 50% with the use of 
anti-sealant, due to calcium sulphate scaling. The 
given chemical analyses of different lime and 
soda-ash softening experiments were used to 
determine the maximum attainable recovery with 
the use of anti-sealant for each case [5]. These 
are summarized in Table 1. 

2. I. 2. Desalination 

The lime to pH9 and soda-ash to pH 10 
softening option was adopted in subsequent work 
ofthis preliminary investigation, since this option 
provides the highest recovery of 85% at accept- 
able acid and anti-sealant consumption. As 
mentioned previously, the treatment option with 

the highest possible recovery or lowest brine 
volume results in the lowest total treatment cost. 

An SRO plant consisting of modular mem- 
brane units is included. The SRO plant is 
preceded by anti-sealant dosing and two-stage 
cartridge filtration to remove traces of SS which 
may break through the sand filters. A cleaning-in- 
place (CIP) system is also provided for chemical 
cleaning of the membranes. 

2.1.6. Estimated compositions of process 
streams 

2. I. 3. Post-treatment 

The permeate or product water from the SRO 
plant flows into a permeate storage tank. Lime 
(for final pH correction) and sodium hypochlorite 
or chlorine gas (for disinfection), if required, are 
dosed to the permeate storage tank. 

2.1.4. Brine disposal 

The brine or concentrate from the SRO flows 

The estimated compositions of the feed 

streams (best, probable, and worst cases) and the 
compositions of the RO permeate and brine are 
shown in Table 2. Water of potable quality can 
be produced in all three cases. It is noted that RO 
product water with very low TDS (approximately 
100 mg/l and less) can be produced. Therefore, 
some degree of mixing of the RO product water 
with the RO feed will be possible. It is also 
interesting to note that brine with a relatively 
high TDS is produced in the probable and worst 
cases. The sodium concentration of the brine is 
high, and it will be necessary to dispose the brine 
safely. 



J.J. Schoeman, A. Steyn / Desalination 133 (2001) 13-30 17 

Table 1 
Effect of softening treatment on maximum water recovery 

pH adjustment Max. recovery, % Comments 

Lime to pH 8 None 48 
Lime to pH 9 None 35 
Soda ash to pH 9 7.5 65 
Soda ash to pH 10 6.5 85 
Soda ash to pH 10.5 6.5 85 
Lime to pH 8 and soda ash to pH 10 8 80 
Lime to pH 9 and soda ash to pH 10 8 85 

Low recovery 
Low recovery 
Low recovery 
High acid consumption 
Very high acid consumption 
Acceptable acid consumption 
High recovery, acceptable acid 

consumption 

Table 2 
Estimated composition of process streams (mg/l) 

Component Best case Probable case Worst case 

RO RO RO RO RO RO RO RO RO 
feed perm brine feed perm brine feed perm brine 

Ca 20 0.4 132 38 0.7 

Mg 4.5 0.1 30 6.5 0.1 
Na 650 16 4,327 1,250 35 
K 21 1.0 135 23 1.2 

PH 10 6.1 8.2 10 6.5 
Alkalinity 5 2.1 325 254 20 
Cl 178 7.0 1,317 178 15 

SO, 1,207 24 7,587 2,328 41 
F 0.1 0 0.6 0.2 0 

SO, 1 0 5.5 3 0.1 
TDS 2,100 51 13,860 4,130 113 

262 49 0.8 
45 11 0.2 

8,756 1,450 35 
154 35 1.5 
8.3 10 6.0 

3,574 178 12 
2,750 272 14 

12,730 2,887 49 
1.3 0.3 0 

20 5 0.1 
28,292 4.920 113 

326 
73 

10,217 
227 

9 
2,422 
2,838 

16,920 
2.0 

20 
32.590 

2.1.7. Flow rates 

The product and brine flow rates for the two 
capacity options are shown in Table 3. A water 
recovery of approximately 85% would be 
possible. Therefore, the brine would comprise 
15% of the treated water. 

2.1.8. Cost estimates 

Capital cost estimates: The class 1 capital cost 
estimates (*30%) for the pretreatment and 

Table 3 
Product and brine flow rates at various plant capacities 

Feed, Mild Product, Ml/d Brine, Ml/d 

80 68 12 
45 38.25 6.75 

membrane desalination plants are shown in 
Table 4 and Fig. 2 (1996 prices were used). The 
pretreatment plant comprises approximately 44% 



18 J.J. Schoeman, A. Steyn /Desalination 133 (2001) 13-30 

Table 4 
Capital cost estimates for pretreatment and a membrane desalination plant 

Item Cost (US$, M) 
Capacity, 80,000 m3/d 

Probable Worst 

Cost (US$, M): 
Capacity, 45,000 m’/d 

Best Probable Worst 

Mechanical equipment pretreatment plant 
Mechanical equipment desalination plant 
Electrical and C& 1 hardware 
civil and structural 
Engineering services (includes engineering 

services and design for process, mechanical, 
civil and structural, electrical and C&I 

Preliminary and general 
Total 

Pretreatment plant turn-key 13.9 (12.2) 15.2 (13.4) 8.9 9.8 10.9 
Desalination plant turn-key 17.0 (16.0) 19.8 (17.4) 11.6 12.9 14.1 
Total 31.83 (28.2) 35.0 (30.9) 20.4 22.7 24.0 

20.7 9.6 5.6 6.2 6.9 
11.3 12.5 7.3 8.1 8.9 
4.1 4.5 2.6 2.9 3.2 
2.8 3.1 1.8 1.2 2.2 
3.6 4.0 3.0 2.6 2.8 

1.2 1.3 0.75 0.89 0.93 
31.8 35.0 20.4 22.7 24.0 

Raw Watar Quality 

Fig. 2. Capital estimate trends for different capacities and raw water qualities (60 Ml/d curve interpolated). 

of the total plant costs. The capital costs of the Operating cost estimates: The class 1 total 
RO desalination plants are 19.98 (16.67) and operating estimates (630%) are summarized in 
US$19.78M (US$17.44M) for the probable and Table 5 and Fig. 3, based on a feed capacity of 

worst cases for 80 and 65 Ml/d plants, respect- 45 Ml/d and a water recovery of 85%. Since the 

ively. The RO capital costs for the best-, operating estimates are expressed as a specific 

probable- and worst-case feed waters in the cost per cubic metre product, the specific costs 
45 Ml/d plant are 11.56, 12.87 and US$14.07 M, for the 80 and 65 Ml/d feed capacity options will 

respectively. be the same. The total operating costs were 43 .O, 



J.J. Schoetnan, A. Steyn /Desalination 133 (2001) 13-30 19 

Fig. 3. Operating estimate trend for different raw water qualities. 

Table 5 
Total operating costs (basis: 45,000 m3/d @ 85% 
recovery) 

Element Operating cost (c/m’) 

Best Probable Worst 

Power and chemicals 
Equipment and 

membrane replacement 
Labour 
Total 

34.5 61.2 78.4 
6.2 6.3 6.4 

3.3 3.3 3.3 
43.0 70.8 88.1 

70.8 and 88.1 c/k1 for the best, probable and 
worst cases, respectively. 

Brine disposal costs: Evaporation ponds 
(unlined and lined), enhanced evaporation spray 
and ocean disposal were considered for brine 
disposal. An estimate ofthe brine disposal capital 
costs are given in Table 6. 

Ocean disposal (US$75.3 M) and disposal into 
lined evaporation ponds appear to be the most 
costly brine disposal options (57.11, 46.22 and 
US$32M for 12, 9.75 and 6.75 Ml/d brine, 
respectively). However, it appears that brine 
disposal into enhanced evaporation spray and 

Table 6 
Estimate of reverse osmosis brine disposal capital 
costs (US$, M) 

Disposal type Brine, Ml/d 

6.75’ 9.75b 12” 

Evaporation ponds 7.6 (8.2) 11.1 (12.0) 13.6 (14.7) 
(unlined)4” 

Evaporation ponds 32 46.2 57.1 
(lined)d’ 

Enhanced spray 10.2 14.7 18.0 
evaporation’ 

Ocean disposal 75.3 

“Based on 85% recovery (45 Ml/d feed. 
bBased on 85% recovery (80 Ml/d) feed. 
“Based on 85% recovery (65 Ml/d) feed. 
dBased on US$1222.2/kl brine to be evaporated per day. 
“Based on recently determined data (November, 1995). 
fBased on US%15OOkl brine to be evaporated per day 
(lUS$ = R4.50). 

into unlined ponds will be less expensive. Brine 
disposal costs were determined at 18, 14.67 and 
US$10.22M for brine flows of 12, 9.75 and 
6.75 Ml/d, respectively (enhanced evaporation 
spray). Brine disposal costs in unlined ponds 



20 J.J. Schoeman, A. Steyn / Desalination 133 (2001) 13-30 

were determined at 13.56, 11 .11 and US$9.56M 
for brine flows of 12, 9.75 and 6.75 Ml/d when 
data were used from a recently determined 
pricing exercise for brine disposal [5]. Therefore, 
brine disposal into the enhanced evaporation 
spray ponds appears to be a little more expensive 
than brine disposal into unlined ponds. However, 
the enhanced evaporation spray ponds are lined, 
and it will, therefore, be more suitable for storage 
of hazardous chemicals. The area requirements 
for enhanced evaporation spray ponds are also 
significantly less than for conventional ponds. 

Operational costs for conventional evapo- 
ration ponds are estimated at approximately 
0.56c/kl. Operational costs for the enhanced 
evaporation spray process are estimated at 
approximately 18.5 c/k1 (3.5% maintenance cost; 
energy consumption 2 kWh/kl; 2.2 c/kWh). 
Operational costs for ocean disposal (pumping) 
are estimated at approximately 26.4c/kl(12 Ml/d 
brine). 

It should be noted that the brine disposal costs 
excluded the price of land. 

2.2. Electrodialysis reversal 

A simplified process flow diagram for EDR 
treatment of the mine water is shown in Fig. 4. 
The proposed plant consists of four sections: 
(a) pretreatment, (b) desalination, (c) post-treat- 
ment and (d) brine disposal. 

2.2.1. Pretreatment 